('lD m01'i0n Appendix to

. . Spare Parts List
Chassis attachment points P

Doc. nr.96741-1 Rev A 2024-01-09

( Page 1 (1)

The chassis attachment
points are shown in the
figure. The table specifies [I

all of the components that

make up each attachment. 2
For more information

see Technical Information \

(doc. nr. 96720-1) and Spare l
Parts List (doc. nr. 96740-1).

5
6 = i
N \9\\
2 [ 0| >3
0
(J %
0=
4 0
0
[ =
Art. nr. Description Qty.
1 Back frame - 82312 Knob 22-Mé6 1
Gas spring back % 81852 Spring back fold pin 1
10221 Pin back fold 1
\‘
2 Back frame - 81522 Locking nut M6

Seat frame o o @ o 81620 Washer NB 6x19x1

35219-1 Bushing seat-back

1
2
1
81355 Screw K6S M6x20 1
3 Seat frame - 81522 Locking nut M6 1
Wheel frame <9 0 @ 81620 Washer NB 6x19x]1 2
o § 35519 Bushing frame-seat 1
81355 Screw K6S M6x20 1
4 Wheel frame - 81731 Circlip SGA 10 2
Gas spring tilt ¢ \0 37759-1  Pintilt holder 1
¢
5 Seat frame - 81247 Screw MC6S M8x40 1 *Note:
Gas spring back ‘N @ 67716-4 Joint sleeve tilt 1 Washersused only
6 Wheel frame - D¢ § 81523 Locking nut M8 1 ;Vaze: p:f:;aggg .
Gas spring tilt 67716-6 Washer joint sleeve 2*  carial number

23-00275 (2024).
Note: art. nr. 35992-7 Screw kit Joint MO includes: 81247, 67716-4, 81523, 67716-6 (2x).

HD Rehab AB, Tryffelslingan 4, 181 57 Lidingd, Sweden tel. +46(0)8-767 04 80 info@hdrehab.se www.hdrehab.se reth



